
Banana Shire Council 
 

 
 
 
 

Biloela WTP 
Planning Report 

 
June 2009 

 
 
 

 

 

 



 

 

 
 
 
 
 

Banana Shire Council 
Biloela WTP Planning Report 
June 2009 

 
CITY WATER TECHNOLOGY Pty Ltd 
ABN 92 052 448 094 

Email:  contact@citywater.com.au 

Web page: www.citywater.com.au 

26 / 924 Pacific Hwy,  

Gordon, NSW 2072 

Phone: (02) 9498 1444 

Fax:     (02) 9498 1666 

 

 

 

 

DOCUMENT ISSUE RECORD 

Issue Date Revision Issue Issued To Prepared 
By 

Approved 
By 

28/06/06 Preliminary Preliminary Draft  Anthony Lipsys KH - 

30/06/09 Rev B Final Draft Anthony Lipsys LD/ KH BAM 



 

 

Overview 
This report outlines the investigations undertaken by City Water Technology on the Biloela 
WTP. Issues and outcomes from the study are summarised below. 

Water Demands and Required WTP Production 

Current water demands on the WTP include the combined town demands plus a 2.5 ML/d 
allocation to Callide power station. The water demands and WTP capacity were investigated 
for current conditions and for a number of future scenarios, representing the impacts on 
WTP demand of town bore availability and of a possible additional 1 – 2 ML/d demand from 
the Biloela meat works. The findings on current and ultimate required WTP production 
capacity are outlined in the table below.  

WTP Demands and Flow Requirements Summary 

Scenario WTP Production/ Demand 
Conditions  

WTP Treated 
Water 

Production 
Capacity* 

(ML/d) 

Associated 
WTP Inlet 
Flow Rate 

(L/s)** 

Current Typical WTP 
Demand 

Typical 2009 WTP treated water 
output 

3.5 - 

Typical raw water quality 7.8 – 8.4 120 - 130 Current WTP 

Poor raw water quality 5.2 80 

Ultimate WTP 
Production Demand 

Scenario 1  

Ultimate town development, with 
town bore output available to 

complement WTP output 

10.2 160 

Ultimate WTP 
Production Demand 

Scenario 2  

Ultimate town development, with 
town bores producing zero 

output  

12.1 190 

Ultimate WTP 
Production Demand 

Scenario 3  

As for Scenario 2, plus extra 
meat works demand of  1-2 

ML/d  

13.1 – 14.1 210 - 220 

*For ultimate demand scenarios, required treated water production capacity calculated using MDMM basis, as 
detailed in section 2.2.2. Alternative basis for capacity calculation is discussed in section 2.2.2. 
**Allows for 10% water losses through the WTP process (approx. 5% average losses are expected) and 
maximum 20 hours WTP operation per day. 

It is noted that permanent water restrictions may potentially reduce the future WTP demands 
for all scenarios, however the effect of potential water restrictions has not yet been 
quantified.  

Water Quality Issues 

A review of the raw water and WTP treated water quality found that: 

• Callide Dam raw water is generally of good quality, with the main problems being 
algal blooms, taste and odour compounds and the occasional high turbidity event 
from significant rain water inflows into the dam; 

• WTP treated water typically meets target values, but with periodic excursions. 
Filtered water turbidity is sometimes above target levels. Final treated water chlorine 
residuals are highly variable and are sometimes not adequate to maintain a residual 
at Callide Township (supplied directly from the clear water tank); 



 

 

• Town bore water, added to the water supply downstream of the WTP, is low in 
turbidity but has sometimes had elevated TDS and nitrate levels; 

• The combined town water has historically been variable due to the changing blends 
of WTP treated water and town bore water. It has sometimes had elevated TDS and 
nitrate. Chlorine levels after re-chlorination at the town reservoir may not always be 
adequate, especially at system extremities. Coliforms have been present in a 
number of samples, but E.Coli has not been detected. 

• From modelling of corrosivity potentials, the bore water is generally likely to be 
corrosive. The WTP treated water is not likely to be corrosive except during dam 
fresh water inflows. 

WTP Process, Chemical Systems and Operational Issue s 

A review of the WTP treatment processes and chemical dosing systems found that: 

• Most of the plant components are matched well in terms of meeting the 120 L/s 
design flow. Under very dirty raw water conditions or the presence of algal cells, the 
clarifiers may limit plant throughput to 80 L/s due to poorer settling; 

• In terms of increasing the WTP inflow rate above 130 L/s, the limiting components 
are the raw water pumps, clarifiers, filters and potentially some of the inlet 
components and the supernatant return pumps. The clear water tanks, sludge 
lagoons and flash mixing tank may be suitable to service significantly higher WTP 
flow rates;  

• Of the chemical dosing systems, the alum and PAC systems are somewhat 
undersized at the current WTP rate of 120 L/s. Most of the other chemical systems 
would service WTP flows up to 200 L/s. The lime and WTP pre-chlorine would 
service WTP flows up to 240 L/s at likely maximum doses; 

• A new fluoride dosing system either at the WTP or at the town reservoir is required to 
meet the Qld government requirement for fluoridation by 2012; 

• Plant control and automation, safety and maintenance issues were also reviewed, 
with recommendations outlined below. 

WTP Upgrade Requirements and Cost Estimates 

Upgrade of the capacity of the WTP to meet future demand scenarios would require the 
addition of WTP Stage 2 process components as well as upgrade of other equipment to 
achieve the treated water outputs required by future demand scenarios. Stage 2 treatment 
process options considered include conventional treatment with settling (similar to Stage 1 
process), and an alternative of dissolved air flotation (DAF) clarification. It is recommended 
that Council consider the DAF process for Stage 2 upgrades because of potential lower 
capital costs, particularly for a ‘DAF above filters’ design, and its suitability for the removal of 
algal cells. Design to allow bypass of the clarification stage to run in direct filtration mode is 
also recommended if practical to potentially achieve lower operational costs during good raw 
water quality. 

WTP capacity upgrade options to achieve the target flow rates and associated capital cost 
estimates are summarised in the following table. The costs given in this table allow for the 
required upgrades for the raw water pumps, raw water mains, WTP inlet components and 
flash mixing tank, Stage 2 clarifiers and filters, filtered water well, plus the wastewater and 
lagoon supernatant recycle systems and chemical dosing systems. Allowances have been 
added for commissioning, O&M manuals, engineering, design, project management and 
contingency.  

 

 



 

 

Capacity Upgrade Options and Cost Estimates Summary  

Scenario 
Design WTP 

Inlet Flow 
Rate (L/s)* 

Stage 2 Clarification 
Option  

Estimated Costs for 
All Capacity-related 

Upgrades 

Settling Clarifiers $ 2.8 million Ultimate WTP 
Production Demand 

Scenario 1  
180 

DAF above Filters $ 2.6 million 

Settling Clarifiers $ 3.7 million Ultimate WTP 
Production Demand 

Scenario 2  
210 

DAF above Filters $ 3.55 million 

Settling Clarifiers $ 5.0 million Ultimate WTP 
Production Demand 

Scenario 3  
240 

DAF above Filters $ 4.3 million 

* Design WTP inlet flow rates selected to allow modular design, with Stage 2 component capacities matching 
Stage 1 component capacities where practical. Note that flow rate capacities are for typical raw water quality, 
with down-rating of Stage 1 components potentially required in poor raw water quality conditions. 

Under the higher ultimate demand scenarios, the rate of water transfer between the WTP 
and the town reservoirs would also need to be increased to keep up with demand. Trunk 
main upgrade options to increase the transfer are summarised in the following table with 
their associated cost estimates. Costs include the provision of a booster pump station and 
increase of the hydraulic capacity of the ground level inlet mixing tank, plus allowances for 
engineering, project management and contingency. It is noted that these costs may be 
avoided if an alternative hydraulic solution is found to increase the water transfer rate into 
town. 

Treated Water Trunk Main Upgrade Options and Cost E stimates Summary 

Scenario Design WTP Inlet 
Flow Rate (L/s)* 

Estimated Costs for Trunk 
Main Upgrades 

Ultimate WTP Production Demand 
Scenario 1  180 $ 310,000 

Ultimate WTP Production Demand 
Scenario 2  210 $ 340,000 

Ultimate WTP Production Demand 
Scenario 3  240 $ 365,000 

 

As seen above, the extent of capacity upgrades required at the Biloela WTP depends on the 
ultimate demand level used for design. Water efficiency improvements would potentially 
reduce the size and cost of the ultimate capacity upgrade requirements. It is recommended 
that Council discuss the demand scenarios further based on the information and costs given 
in this report to identify the most suitable demand basis for design of the upgraded WTP. 

 

Various other recommended upgrade tasks additional to the capacity upgrade requirements 
were identified during the course of this study. Those recommended to be pursued with high 
priority are summarised in the following table with their associated cost estimates. For 
further details on these upgrades and the cost estimates, refer to Section 7 and 8 of this 
report.  



 

 

Additional Priority Upgrade Options and Cost Estima tes Summary 

Upgrade Task Summary Estimated Cost 

Short Timeframe Actions 

Algal toxins analysis Analysis of water for algal toxins if 
potentially toxic species detected $5,000 

Taste and odour 
compound analysis 

Analyse water when taste and odours are 
present to identify taste and odour 

compounds 
$5,000 

Chlorine residual 
meter 

Connection of existing installed meter to 
SCADA system, with dial out alarm $10,000 

Clarifier access 
walkways 

Designed to allow access to clarifier 
surface, to meet OH&S requirements $45,000 

Second clear water 
tank Identical size to existing clear water tank $1,000,000 

Standby cationic 
polydadmac dosing 

pump 

Capacity similar to existing duty pump. 
Purchased but not installed $6,000 

Dirty water jar testing 
Jar testing simulating dirty raw water to 
optimise coagulation and settling during 

high turbidity periods 
$10,000 

Medium Timeframe Actions 

Upgrade PAC system New bulk bag system sized to dose at least 
60 mg/L into required WTP flow rate $ 540,000 

PAC jar testing 
Jar testing of PAC products to compare 

their effectiveness and contact time 
requirements with compounds of interest 

$15,000 

Alternative to PAC: 
Ozone BAC system 

Ozone generator, contact tank, BAC filters 
and associated equipment for 120 – 240 L/s $ 5.8 – 7.6 million 

Existing alum system 
screw feeder upgrade Fit new larger feeder into existing system $ 30,000 

Alternative new liquid 
alum system 

New system including storage tanks, dosing 
equipment and tanker unloading area $ 290,000 

 

Further recommended improvement options considered medium or low priority are listed in 
Section 7 of this report. It is recommended that Council pursue all of these measures as 
practical in future. 

 



 

 

Table of Contents 

1. INTRODUCTION AND OBJECTIVES 1 

2. PLANT FLOW RATE AND DEMAND ISSUES 2 

2.1 TOWN SUPPLY WATER ALLOCATIONS AND DELIVERY CAPACITY 2 
2.1.1 OVERVIEW OF TOWN WATER SOURCES 2 
2.1.2 CALLIDE DAM SYSTEM ALLOCATION AND CAPACITY 2 
2.1.3 CALLIDE VALLEY AQUIFER BORES ALLOCATION AND CAPACITY 2 
2.1.4 SUMMARY OF WATER SOURCE CAPACITY AND ALLOCATIONS 3 
2.2 CURRENT AND FUTURE WATER DEMAND 3 
2.2.1 DEMAND FOR TOWN WATER 3 
2.2.2 WTP TREATED WATER DEMAND 5 
2.3 CURRENT PLANT PRODUCTION AND FLOW RATES 7 
2.3.1 PLANT PRODUCTION AND FLOW RATE TRENDS 7 
2.3.2 FLOW RATE VARIATION THROUGH WTP PROCESS 8 
2.4 POTENTIAL PLANT PRODUCTION AND FLOW RATES 10 
2.4.1 OPERATORS’  OBSERVATIONS 10 
2.4.2 PLANT FLOW RATE TRIAL MAY 2009 10 
2.4.3 ORIGINAL DESIGN FLOW RATE AND UP-RATING PLANS 10 
2.4.4 DAILY WATER PRODUCTION CAPACITY FOR VARIOUS WTP FLOW RATES 11 
2.5 PLANT FLOW RATE REQUIREMENTS FOR FUTURE DEMAND SCENARIOS 12 

3. WATER QUALITY ISSUES 13 

3.1 OVERVIEW OF TOWN WATER SOURCES 13 
3.2 BILOELA WTP RAW AND TREATED WATER QUALITY 13 
3.2.1 DAM SOURCE AND CATCHMENT 13 
3.2.2 RAW AND TREATED WATER QUALITY MONITORING DATA  13 
3.2.3 TURBIDITY  14 
3.2.4 COLOUR 15 
3.2.5 IRON AND MANGANESE 16 
3.2.6 PH AND ALKALINITY  17 
3.2.7 WTP CHLORINE RESIDUALS 18 
3.2.8 PESTICIDES AND HERBICIDES 19 
3.2.9 ALGAE AND ALGAL TOXINS 20 
3.2.10 TASTE AND ODOUR COMPOUNDS 21 
3.2.11 MICROBIOLOGICAL PARAMETERS 21 
3.2.12 OTHER WTP WATER QUALITY ISSUES 21 
3.2.13 WTP RAW AND TREATED WATER QUALITY SUMMARY  21 
3.2.14 WTP TREATED WATER QUALITY OBJECTIVES 22 
3.3 TOWN BORES WATER QUALITY 23 
3.3.1 BORE WATER QUALITY MONITORING DATA  23 
3.3.2 TURBIDITY AND COLOUR 24 
3.3.3 ALKALINITY , PH AND CARBON DIOXIDE 24 
3.3.4 TDS AND HARDNESS 24 
3.3.5 SODIUM AND CHLORIDE 25 
3.3.6 NITRATE 25 
3.4 COMBINED TOWN WATER QUALITY 25 
3.4.1 GENERAL TOWN WATER QUALITY MONITORING DATA  25 



 

 

3.4.2 CHLORINE RESIDUALS 26 
3.4.3 MICROBIOLOGICAL PARAMETERS 26 
3.4.4 TOWN WATER BLENDS QUALITY SUMMARY  27 
3.5 WATER CORROSIVITY ISSUES 28 
3.5.1 PROBLEMS TYPICALLY ASSOCIATED WITH CORROSIVE WATERS 28 
3.5.2 REPORTED CORROSION PROBLEMS IN BILOELA  28 
3.5.3 CORROSIVITY INDICES 28 
3.5.4 WATER QUALITY TARGETS FOR THE PREVENTION OF CORROSION 29 
3.5.5 BILOELA CORROSION INDICATORS 29 
3.5.6 CORROSION MINIMISATION MEASURES 31 

4. WTP PROCESS DESCRIPTION AND CAPACITIES 32 

4.1 PROCESS OVERVIEW 32 
4.2 RAW WATER PUMP STATION AND CHLORINE DOSING 32 
4.2.1 RAW WATER PUMP STATION 32 
4.2.2 PUMP STATION PRE-CHLORINE DOSING 34 
4.3 PLANT INLET 34 
4.4 PRE-FILTRATION CHEMICAL DOSING 35 
4.4.1 CHEMICAL DOSING LOCATIONS BEFORE FLASH MIXING TANK  35 
4.4.2 COAGULANT DOSING 36 
4.4.3 SECONDARY COAGULANT (CATIONIC POLYDADMAC)  DOSING 36 
4.4.4 COAGULANT AID POLYACYLAMIDE (LT20) DOSING 36 
4.4.5 PRE-COAGULATION LIME DOSING 37 
4.4.6 PRE-FILTRATION CHLORINE DOSING 37 
4.5 FLASH MIXING TANK 37 
4.5.1 FLASH MIXING TANK PARAMETERS 37 
4.5.2 FLASH MIXING TANK AERATION SYSTEM 39 
4.6 CLARIFIERS 39 
4.6.1 CLARIFIER OVERVIEW 39 
4.6.2 CLARIFIER SLUDGE BLOWDOWN 42 
4.7 POWDERED ACTIVATED CARBON (PAC) DOSING 43 
4.8 FILTRATION AND BACKWASHING 44 
4.8.1 FILTER OVERVIEW 44 
4.8.2 FILTER BACKWASHING 47 
4.9 POST-FILTRATION CHEMICAL DOSING 49 
4.9.1 POST-FILTRATION LIME DOSING 49 
4.9.2 POST-FILTRATION CHLORINE DOSING 49 
4.10 CLEAR WATER STORAGE AND GRAVITY TRUNK MAINS 50 
4.11 RETICULATION AND TOWN BORE BLENDING SYSTEM 52 
4.11.1 BLENDING OF WATERS AND GROUND LEVEL RESERVOIRS 52 
4.11.2 TOWN HIGH LIFT PUMPS, ELEVATED RESERVOIRS AND RETICULATION 52 
4.12 WASTEWATER SYSTEM 53 
4.12.1 ESTIMATED WASTEWATER PRODUCTION 53 
4.12.2 WASTEWATER SYSTEM OVERVIEW 54 
4.12.3 WASTEWATER COLLECTION SURGE TANK  55 
4.12.4 SLUDGE LAGOONS 55 
4.12.5 LAGOON SUPERNATANT RETURN 57 
4.13 PLANT COMPONENTS CAPACITY SUMMARY 58 

5. CHEMICAL SYSTEM DESCRIPTIONS, DOSES AND CAPACITIES 60 

5.1 CHEMICAL SYSTEM DESCRIPTIONS 60 
5.1.1 ALUM  60 



 

 

5.1.2 CATIONIC POLYDADMAC  (LT425) 61 
5.1.3 POLYACRYLAMIDE (LT20) 63 
5.1.4 PAC 64 
5.1.5 CHLORINE 65 
5.1.6 LIME 68 
5.2 CHEMICAL DOSES USED 70 
5.2.1 ALUM AND CATIONIC POLYDADMAC (LT425) 70 
5.2.2 POLYACRYLAMIDE (LT20) 71 
5.2.3 PAC 71 
5.2.4 PRE-COAGULATION CHLORINE 72 
5.2.5 POST-FILTRATION CHLORINE 72 
5.2.6 POST-FILTRATION LIME 73 
5.3 CHEMICAL DOSE AND SYSTEM CAPACITY SUMMARY 74 
5.3.1 CALCULATED SYSTEM DOSING CAPACITIES 74 
5.3.2 CHEMICAL DOSE REQUIREMENTS COMPARED WITH SYSTEM CAPACITIES 75 
5.3.3 ADDITION OF FLUORIDE DOSING FACILITIES 76 

6. WTP OPERATIONAL ISSUES 77 

6.1 PLANT CONTROL AND AUTOMATION ISSUES 77 
6.1.1 GENERAL OBSERVATIONS 77 
6.1.2 SCADA SYSTEM 77 
6.1.3 CONTROL OF PLANT STARTUP AND SHUTDOWN 77 
6.1.4 CONTROL OF PLANT FLOW RATE 77 
6.1.5 CONTROL OF FLOW INTO TOWN MIXING TANK AND RESERVOIRS 78 
6.1.6 PROCESS IMPACTS OF PLANT STARTUP 78 
6.1.7 FILTER BACKWASHING AUTOMATION 79 
6.1.8 ONLINE MONITORING 79 
6.1.9 SCADA CALLOUT ALARMS 80 
6.1.10 POWER FAILURE PROTECTION 80 
6.1.11 FIRE PROTECTION 80 
6.2 SAFETY AND ENVIRONMENTAL ISSUES 80 
6.2.1 CHEMICAL BUNDING 80 
6.2.2 MANUAL HANDLING AND CHEMICAL CONTACT 80 
6.2.3 ACCESS TO CLARIFIERS 81 
6.2.4 ACCESS TO FILTERED WATER WELL 81 
6.2.5 LABORATORY AND OFFICE FACILITIES 82 
6.3 MAINTENANCE ISSUES 82 
6.3.1 ALGAL GROWTH ON CLARIFIERS 82 
6.3.2 SITE SUBSIDENCE 82 

7. WTP AND SYSTEM UPGRADE REQUIREMENTS 83 

7.1 IDENTIFIED POTENTIALS FOR WTP IMPROVEMENT 83 
7.1.1 TREATMENT PROCESS IMPROVEMENTS 83 
7.1.2 WATER QUALITY MONITORING 83 
7.1.3 ONLINE INSTRUMENTS 84 
7.1.4 RAW WATER PUMP STATION AND PLANT INLET 84 
7.1.5 CLARIFIERS 85 
7.1.6 FILTERS 85 
7.1.7 CLEAR WATER TANK AND TOWN RESERVOIRS 86 
7.1.8 WASTEWATER SYSTEM 86 
7.1.9 CHEMICAL DOSING 86 
7.1.10 GENERAL 87 



 

 

7.2 UPGRADE REQUIREMENTS TO INCREASE TREATED WATER PRODUCTION CAPACITY 88 
7.2.1 DESIGN BASIS FOR UPGRADE OPTIONS 88 
7.2.2 WTP UPGRADE REQUIREMENTS 89 
7.2.3 STAGE 2 CLARIFICATION BYPASS (DIRECT FILTRATION) MODE OPTION 91 
7.2.4 DESIGN OF STAGE 2 INLET FACILITIES 91 
7.2.5 DESIGN OF STAGE 2 FLOCCULATION AND CLARIFICATION COMPONENTS 92 
7.2.6 DESIGN OF STAGE 2 FILTERS 93 
7.2.7 TREATED WATER TRANSFER SYSTEM UPGRADE REQUIREMENTS 94 
7.3 ADDITIONAL HIGH PRIORITY UPGRADE REQUIREMENTS 94 
7.3.1 MONITORING AND TREATMENT OF ALGAL CELLS 94 
7.3.2 TREATMENT OF TASTE AND ODOURS AND ALGAL TOXINS 95 
7.3.3 TREATMENT OF HIGH SOLIDS RAW WATER 97 
7.3.4 UPGRADE OF PAC DOSING CAPACITY OR OZONE BAC ALTERNATIVE 97 
7.3.5 UPGRADE OF ALUM DOSING CAPACITY 98 
7.3.6 SECOND CLEAR WATER TANK  98 
7.3.7 STANDBY CATIONIC POLYDADMAC DOSING PUMP 99 
7.3.8 CHLORINE RESIDUAL METER SCADA CONNECTION 99 
7.3.9 CLARIFIER ACCESS WALKWAYS  99 
7.4 ADDITIONAL MEDIUM AND LOW PRIORITY UPGRADE REQUIREMENTS 99 
7.4.1 TREATMENT OF SLUDGE LAGOON SUPERNATANT RECYCLE STREAM 99 
7.4.2 TREATMENT OF BORE WATER TO REDUCE CORROSIVITY 100 

8. BUDGET COSTS FOR CRITICAL UPGRADE REQUIREMENTS 101 

8.1 WTP CAPACITY INCREASES 101 
8.1.1 UPGRADES INCLUDING STAGE 2 SETTLING TYPE CLARIFICATION  101 
8.1.2 UPGRADES INCLUDING STAGE 2 DAF CLARIFICATION  102 
8.1.3 WTP STAGE 2 OPERATING COSTS 103 
8.2 TREATED WATER TRANSFER SYSTEM CAPACITY INCREASES 103 
8.3 ADDITIONAL HIGH PRIORITY UPGRADE REQUIREMENTS 104 
8.3.1 UPGRADE OF PAC SYSTEM OR OZONE BAC ALTERNATIVE 104 
8.3.2 UPGRADE OF ALUM DOSING CAPACITY 105 
8.3.3 OTHER HIGH PRIORITY WORKS 106 

9. FINDINGS AND RECOMMENDATIONS 108 

9.1 FINDINGS 108 
9.1.1 WTP FLOW RATE AND DEMAND ISSUES 108 
9.1.2 WATER QUALITY ISSUES 109 
9.1.3 WTP PROCESS, CHEMICAL SYSTEMS AND OPERATIONAL ISSUES 109 
9.2 RECOMMENDATIONS 110 
9.2.1 RECOMMENDATIONS FOR UPGRADES TO INCREASE SYSTEM CAPACITY 110 
9.2.2 ADDITIONAL RECOMMENDED UPGRADES 110 

10. REFERENCES 111 

11. APPENDICES 112 

 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 1 

1. Introduction and Objectives 
Banana Shire Council engaged City Water Technology to conduct a detailed review of the 
Shire’s water treatment plants (WTPs), reviewing the treatment plant capacity and 
addressing planning issues for current and future upgrade requirements. Plant capacity 
was then compared to future demands and other requirements determined with the 
assistance of Council. This planning report outlines the findings from the above 
investigations for the Biloela WTP and sets out options for addressing the upgrade 
requirements. 

The objectives of the review and planning report for each WTP are to: 

• Review water demands and required WTP output for present and future 
development; 

• Review raw water quality and treated water requirements; 

• Assess the capacity and effectiveness of the WTP, unit processes and chemical 
dosing systems; 

• Identify any other operational and process control issues; 

• Identify the capacity and process upgrade requirements to meet current and future 
[...]
in the combined water compared to the raw water levels. The combined water is expected 
to be most corrosive when the bore water makes up a larger proportion of the blend. 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 31 

3.5.6 Corrosion Minimisation Measures 
It is noted that the problems of concrete deterioration in the reservoir are not necessarily 
caused by corrosive water. The type and strength of the concrete and the method of laying 
may also be critical factors and subject to further investigation. 

However, based on the analysis above, the raw bore water is quite likely to be contributing 
to corrosion in the mixing tank at least, and possibly also in the reservoir. The bore water 
could potentially be made less corrosive by aeration before blending to remove dissolved 
carbon dioxide present. If required, jar testing chould be initially undertaken to look  at 
the effect of aeration on the water quality and on the likely corrosivity of the bore 
water . 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 32 

4. WTP Process Description and Capacities 

4.1 Process Overview 
Biloela WTP was constructed in 1983/84. The plant is a conventional treatment process, 
comprising the following main unit processes: 

• Coagulation 

• Flocculation 

• Settling 

• Filtration 

• Disinfection 

• pH adjustment 

A diagram of the plant process is shown below. 

 

 

4.2 Raw Water Pump Station and Chlorine Dosing 

4.2.1 Raw Water Pump Station 
Raw dam water is drawn from the Callide Dam manifold outlet to the raw water pump 
station's two centrifugal pumps. The dam intake has two possible draw-off points at 
different depths in the dam. The highest draw-off point is generally used, although the 
lower point has reportedly been used in the past when there were large numbers of blue-
green algae in the top levels of the dam. 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 33 

The raw water pumps are located in the raw water pump house below the dam wall.  Raw 
water is delivered to the WTP via a 375 mm main, which is approximately 3.5 km long. 
The raw water pumps are VFD controlled so that the flow rate to the WTP can be altered. 
They are usually set to operate at about 130 L/s, with the flow throttled down to the design 
WTP plant flow of 120 L/sec at the WTP inlet valve. 

The pumps reportedly give their rated maximum capacity of 180 L/sec at the normal dam 
operating water level of 20%, however the pump capacity is limited on the suction side 
when dam levels are low. The plant flow rate trial undertaken on 6/5/09 showed that the 
maximum pump output (at 100% VSD setting) with dam levels <10% was around 138 L/s. 
It was noted during the flow trial that the VSD faulted repeatedly when set to 100%. This 
VSD problem should be further investigated and rect ified to allow the VSD to be run 
at 100%. 

The raw water pumps are powered and controlled from the raw water pump station 
switchboard and VFD. 

 

Photo of Raw Water Pump Station 

The pump station and raw water mains parameters are summarised in the table below. 
The plant inlet hydraulic capacity is also given. 

Raw Water Pumps 

Component Parameter (Units) Design Criteria Comments 

Intake type  Pump station situated 
below dam wall 

No. and Capacity each 
(L/s) 

2 (duty/ standby) x 180 L/s 
each for full dam head. At 
current (2009) low dam 
levels, pump capacity 
approx. 138 L/s 

Pumps have VSDs for 
speed adjustment and slow 
start  

Pump details Axially split single stage 
centrifugal supplied by 
Thompsons Byron Jackson 

Motor: 200 kW TECO 
motor, 415V, 50 Hz, 1460 
rpm 

Based on SKM planning 
report 2006 

Callide Dam 
Pumps 

Mains diameter, length 375 mm, 3.5 km  



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 34 

Component Parameter (Units) Design Criteria Comments 

Mains maximum flow 
rate   (ML/d, L/s) 

180 L/s Operator said had run at 
180 L/s briefly to test 
hydraulics 

 

4.2.2 Pump Station Pre-Chlorine Dosing 
The raw water is dosed with chlorine at the raw water pump station via an on-site 
chlorinator. The chlorine is dosed to consume some of the raw water chlorine demand. 
The dose is set to be equal or less than the chlorine demand of the water, so that under 
normal circumstances there is only a small chlorine residual in the water by the time the 
water reaches the WTP inlet. 

4.3 Plant Inlet 
The raw water main section at the inlet to the WTP, prior to the flash mixing tank, contains 
the following components: 

• Raw water flow meter; 

• Inlet control valve; 

• Coagulant and pre-coagulation dosing points; 

• Sludge lagoon supernatant return point; 

• An inline mixer section (just before flash mixing tank). 

These components are shown in the following figure. 

 

Photo of Raw Water Main at Plant Inlet 

It is assumed that the capacity of the raw water main is at least 280 L/s, based on the 
planned Stage 2 flow rate for future upgrade options, however the condition and hydraulics 
of the mains pipe in its current condition should be checked as part of any plans to 
upgrade the plant capacity.  

The exact capacity of the raw water flow meter and control valve are not known, however 
the original WTP operating manual notes that these components were selected to suit the 
Stage 1 flow of 120 L/s, therefore their suitability for higher flows should be checked, and 
adjustments to their ranges may be necessary.  

The inline mixer is a three-baffle arrangement designed to provide mixing of chemicals 
and the supernatant return water just prior to the flash mixing tank. The orientation of this 

Inlet Control 
Valve 

Raw Flow 
Meter 

Supernatant 
Return Pipe 

Inline Mixer 
Section 

Direction of 
Water Flow 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 35 

mixer was changed in 2007 to align the baffles sideways rather than top and bottom to 
minimise the buildup of sediment behind the baffle. According to the original WTP 
operating manual, the inline mixer was designed for the Stage 1 flow of 120 L/s, however it 
could reportedly be modified to suit higher flows of up to 240 L/s by drilling holes in the 
baffle plates. 

The flow rate capacities of components on the inlet section of the main, as given in the 
original operating manual, are summarised in the table below. 

WTP Inlet 

Component Parameter (Units) Design Criteria Comments 

Raw water pipeline 
capacity (L/s) 

280  (assumed) Based on original intended 
Stage 2 capacity plus 
hydraulic overload 

Raw water flow meter 
capacity (L/s) 

At least 120 Selected for Stage 1 flow 
(per original operating 
manual) 

Inlet control valve 
capacity (L/s) 

At least 120 Selected for Stage 1 flow 
(per original operating 
manual) 

Plant Inlet 
Components 

Inline Mixer capacity 
(L/s) 

120 currently 

Up to 240 with 
modifications 

Based on original operating 
manual. Note that inline 
mixer currently replaced by 
temporary arrangement 

 

4.4 Pre-Filtration Chemical Dosing 

4.4.1 Chemical Dosing Locations Before Flash Mixing  Tank 
The location of dosing points on the raw water mains before the flash mixing tank is shown 
in the figure below. The only dosing point currently being used is the alum dosing point. 

 

Photo of Raw Water Main Dosing Points 

Alum Dosing 
Point 

Old Chlorine and Spare 
Lime Dosing Points 

Sludge Lagoon 
Supernatant Return 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 36 

 

Photo of Chemical Dosing Points at Flash Mixer 

4.4.2 Coagulant Dosing 
The primary coagulant, alum, is dosed as a solution into the raw water pipeline before the 
water enters the flash mixer. Alum is dosed as a solution made up from powdered alum. 
Chemical doses used and the alum makeup and dosing system are addressed in the next 
chapter of this report. 

It is noted that adequate mixing is essential for effective coagulation. Coagulant mixing is 
normally achieved via the inline mixer in the main just before flash mixing tank (with further 
hydraulic mixing in the flash mixing tank).  

It is noted that the sludge lagoon supernatant return line joins the raw water main just after 
the alum dosing point. Ideally the supernatant would be mixed with the raw water before 
coagulant dosing, although the dosing point and supernatant addition are close enough 
that this may not be a major issue. 

4.4.3 Secondary Coagulant (Cationic PolyDADMAC) Dos ing 
Cationic polydadmac (LT425) is dosed as a secondary coagulant. The dosing point used 
is at the inlet to the flash mixing tank. Chemical doses used and the cationic polydadmac 
dosing system are addressed in the next chapter of this report. 

It is noted that the same dosing point is used for both cationic polydadmac (LT425) and 
polyacrylamide (LT20), with the delivery pipework from both systems joining before the 
dosing point in the flash mixer. Ideally, separate pipework should be provided for t he 
two types of polymer , as they are likely to interfere with each other. It was reported that 
plant operation was less successful when LT425 and LT20 were dosed together (through 
the same dosing line). 

4.4.4 Coagulant Aid Polyacylamide (LT20) Dosing 
Coagulant aid polyacrylamide (LT20) is dosed occasionally as a coagulant aid when high 
turbidity raw water is experienced. The operators report that the filters have higher 
headloss accumulation rates when coagulant aid is dosed. 

As reported above, dosing LT20 in same pipe as LT425 is likely to cause problems due to 
interference. These products should be separated for best effect. 

It may be possible to optimise the use of polyacrylamides as coagulant aids, for example 
by using alternative polymer products, doses and/ or dosing points. Jar testing or plant 

Chlorine Dosing  
Points  

Alternative PAC 
Dosing Point 

Flash Mixer Outlet 

LT425/ LT20 
Dosing  Point  

Flash Mixer 
Inlet 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 37 

trials could be undertaken to further test the usef ulness of polyacrylamides as 
coagulant aids.  

4.4.5 Pre-Coagulation Lime Dosing 
Due to typically high alkalinities of the raw water, pre-lime dosing has never been used, 
however there is provision for it in terms of a spare dosing ejector and dosing point on the 
raw water main leading to the plant.  Pre-lime dosing would only be used if raw water 
alkalinity were particularly low and/or high alum doses were required.  The lime dosing 
system is detailed in the next chapter of this report. 

4.4.6 Pre-Filtration Chlorine Dosing 
As well as the pre-chlorination carried out at the raw water pump station, further pre-
filtration chlorine is also dosed at the WTP flash mixer (prior to the clarifiers).  

Pre-coagulation chlorine at the WTP can be dosed at either the inlet or at the outlet of the 
flash mixing tank. It is normally dosed at the outlet of the flash mixing chamber. Previously, 
pre-chlorine could also be dosed into the raw water main near the alum dosing point, 
however this dosing point is not currently connected and is not used due to reported 
problems with the non-return valve arrangement. 

The pre-filtration chlorine dose to the flash mixing tank is adjusted to give a residual of 
around 0.3 mg/L, measured in the clarifiers. 

Chemical doses used and chlorine storage and dosing system capacities are discussed in 
the next chapter of this report. 

The following comments are made on the existing arrangements for pre-chlorine dosing: 

• Chlorine can be effective for oxidising some taste and odour compounds and some 
algal toxins. Chlorine can also effectively oxidise dissolved iron and manganese. 

• The risks of dosing chlorine to raw water include the potential formation of by-
products such as THMs. THM levels should be monitored.  

• If algal cells are present, chlorine may lyse the cells, potentially releasing toxins 
from the cells into the water. Pre-chlorine dosing should not be used if large 
numbers of potentially toxic algae are present in the dam water. 

• Pre-chlorination at the raw water pump station will give the chlorine a long contact 
time for oxidation, however the chlorine demand will potentially be high because of 
the organics in the raw water and biofilms on the raw water main. 

• The second stage pre-chlorination dosing point at the outlet of the flash mixer may 
not allow substances oxidised by the chlorine to be effectively bound up in floc. 

• If PAC is dosed to the flash mixing tank, there is the potential that it may absorb 
some of the chlorine residual. Pre-chlorination to the flash mixer should not be 
used when PAC is dosed to the flash mixer as neither process will be efficient. 

4.5 Flash Mixing Tank 

4.5.1 Flash Mixing Tank Parameters 
Water flows from the raw water main into the bottom of the flash mixing tank. The tank 
provides an opportunity for hydraulic mixing and detention time after coagulant dosing, 
with further chemical dosing to the flash mixing tank itself (see above). Water flow out of 
the flash mixing tank to the clarifiers via a weir outlet. 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 38 

The flash mixing tank acts as an emergency overflow for the whole plant. If more flow is 
received than can be processed through the plant components, the water level will build 
up in the filters and clarifiers until the flash mixing tank level reaches the overflow weir 
level. The overflow system is designed to take a flow rate of 120 L/s (according to the old 
operations manual). The overflow weir box discharges to the stormwater system (draining 
to the surrounding environment). 

 

Photo of Flash Mixing Tank Components 

The flash mixing tank has been sized for a detention time of 4 minutes at 120 L/s. It is 
noted that the actual flow through the flash mixing tank is generally higher because of the 
additional sludge lagoon supernatant recycle flow (say around 125 L/s, giving 3.9 minutes 
detention time). 

The design of the flash mixing tank allows for future upgrades increasing the plant flow up 
to 240 L/s, plus the hydraulic over load (total flow of 280 L/s) according to the original up-
rating options outlined in the original operating manual. The bricked-up outlet from the 
flash mixer was designed to be used as an outlet to future Stage 2 clarifiers.  

According to the original operating manual, for an increase in flow rate up to 160 L/s 
(Stage 1A) the flash mixer weir would not need to be modified and the additional flow 
would simply increase the operating head over the weir. The operators report that the 
plant has been run briefly at 180 L/s to test the hydraulics, however this could be re-
confirmed by conducting further plant trials. Modification of the flash mixing tank outlet weir 
(opening of the bricked-up outlet) would be required for any upgrades requiring the 
addition of new clarifiers. 

If it was intended to use the one flash mixing tank for an upgraded plant, the effective 
detention time in the tank would be reduced significantly and testing to confirm the 
required floc formation times in the flash mixer should be undertaken. 

The main criteria for the flash mixing tank are summarised below. 

Flash Mixing Tank 

Component Parameter (Units) Design Criteria Comments 

Depth (m), Volume 
(m3) 

3.5, 29  Flash Mixing 
Tank 

Hydraulic capacity 
(L/s) 

280  Based on original up-rating 
design (240 L/s plus 
hydraulic overload) 

Outlet  

Overflow Weir 
Inlet  

(Submerged) 

Provision for 
Stage 2 Outlet 

Aeration 
Pipework  



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 39 

Component Parameter (Units) Design Criteria Comments 

Detention time 4 minutes at 120 L/s 

2 minutes at 240 L/s 

Based on original 
operations manual 
[...]
City Water Technology Rev B  Page 88 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame Priority 

Site stability The stability of the site should be checked and 
considered in the design and placement of any 
new structural components part of an upgrade of 
the WTP 

6.3.2 Medium Medium 

 

7.2 Upgrade Requirements to Increase Treated Water Production Capacity 

7.2.1 Design Basis for Upgrade Options 
Based on considerations outlined in the earlier chapters of this report, the maximum 
capacity of the existing Biloela WTP has been shown to be: 

• 120 L/s raw water inflow under typical water quality and up to 130 L/s under ideal 
water quality conditions. Note that sludge lagoon supernatant recycle stream is 
added after the raw water flow meter, so the flocculation, clarification and filtration 
processes may treat up to 8 L/s more than the raw water inflow; 

• 80 L/s raw water inflow under high solids load in the raw water (relatively rare 
water quality conditions); 

• 100 L/s raw water inflow with high levels of algal cells in the raw water. 

Where possible, a modular approach to capacity upgrades is considered most practical 
and flexible for operation. Design of new unit processes to match the size of the existing 
clarifiers and filters where practical would give simpler and more flexible operation. It is 
noted that this approach was not practical for the design of the Stage 2 clarifier for 
Scenario 2, which has instead been designed at 1.5 times the capacity of each existing 
Stage 1 clarifier (as shown in the table below). 

It is noted that water demand Scenario 1, 2 and 3 raw water flow rate requirements are 
based on the MDMM capacity basis and allow for up to 10% water ‘losses’ through the 
WTP process, as outlined in Section 2 of this report. Alternative WTP sizings based on 2 
times the average daily demand are shown in brackets in the table below for reference. 

The design of WTP capacity upgrades described below is based on the following 
assumptions: 

• Raw water pump station upgrades would need to achieve the required output 
capacity at the lowest dam (pump suction head) levels; 

• The maximum water demand would only occur only under dry weather conditions 
where the capacity of the existing Stage 1 process is equivalent to at least 120 L/s 
as raw water inflow and 130 L/s at the clarification and filtration stages i.e. full 
capacity of the upgraded plant is based on the Stage 1 components achieving 
these design flow rates. It is noted that there is a small chance that maximum 
summer demands would coincide with algal blooms, in which case the maximum 
demand may not be met if it is required to down-rate the Stage 1 components; 

• The new Stage 2 components would be sized conservatively so that they were 
able to achieve their design flow rate even under worst case conditions of high 
turbidity or algal cell contamination. It is noted that this may mean they have some 
‘spare’ capacity during good water quality conditions; 

• Existing clarifiers are limited to around 130 L/s total capacity (65 L/s each) and 80 
L/s (40 L/s each) under poor raw water quality. This is a conservative approach. 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 89 

Up-rating to 150 L/s or more by modification of the inlet tubes may be possible but 
has not yet been proven. 

• Existing filters are limited to around 130 L/s total capacity (32.5 L/s each) based on 
the filtration rates for the existing type of media. Upgrade of the media to a higher-
rate configuration may be possible but has not yet been proven practical.  

• Existing sludge lagoon supernatant recycle pump capacity is 8 L/s. Note that this is 
subject to confirmation by further testing. 

7.2.2 WTP Upgrade Requirements 
The table below summarises the plant upgrades which would be required to meet the 
demand scenarios developed in Section 2 of this report. 

WTP Upgrade Requirements for Forecast Demand Scenar ios 

Upgraded WTP Requirements 

Parameter 
Existing 

WTP 
Facilities 

Scenario 1: 
Total Demands 

minus Town 
Bore Flow 

Scenario 2: 
Total Demands 

(Town Bores Not 
Avail) 

Scenario 3: Total 
Demands + 

Meatworks 1 – 2 
ML/d 

Demand WTP 
Intake Capacity 

(L/s) 

120 – 130 
maximum 

160 

(*Alternative 
sizing: 210) 

190 

(*Alternative 
sizing: 240) 

200 – 220 

(*Alternative sizing: 
255 - 270) 

Design WTP 
Intake Capacity 

(L/s): 

(A) Typical raw 
water quality              

 

 

 

(A) 120 

 

 

 

180 

 

 

 

210 

 

 

 

240 

(B) Poor raw 
water quality 

(B) 80 140 170 200 

Sludge Lagoon 
Supernatant 
Return (L/s) 

Up to 8 12 14 16 

WTP Inflow 
plus S/natant 
Return (L/s) 

128 192 224 256 

Raw Water 
Pump Station 

Upgrades 

2 (duty/ 
standby) 
pumps, 

each 130 – 
180L/s 

Add a third pump 
rated at 130L/s at 
lowest dam level 

2 duty pumps 
with VSDs to give 
180L/s flow rate 

Add a third pump 
rated at 130L/s at 
lowest dam level 

2 duty pumps 
with VSDs to give 
210L/s flow rate 

Add a third pump 
rated at 130L/s at 
lowest dam level 

2 duty pumps with 
VSDs to give 

240L/s flow rate 

Raw Water Main 
Upgrades 

At least 
180L/s. 

Possibly up 
to 280L/s 

Upgrade not 
required 

May need to 
upgrade/ 

duplicate main 

May need to 
upgrade/ duplicate 

main 

Inline Flash 
Mixer and Pipe 

Designed Modify/ replace 
inline mixer, 

Modify/ replace 
inline mixer, 

Modify/ replace 
inline mixer, 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 90 

Upgraded WTP Requirements 

Parameter 
Existing 

WTP 
Facilities 

Scenario 1: 
Total Demands 

minus Town 
Bore Flow 

Scenario 2: 
Total Demands 

(Town Bores Not 
Avail) 

Scenario 3: Total 
Demands + 

Meatworks 1 – 2 
ML/d 

Fitting Upgrades for 120 L/s upgrade flow 
meter, control 
valve if reqd 

upgrade flow 
meter, control 
valve if reqd 

upgrade flow 
meter, control 
valve if reqd 

Flash Mixing 
Tank 

Hydraulic 
capacity 
280 L/s 

See discussion 
below 

See discussion 
below 

See discussion 
below 

Clarifier 
Upgrades 

Raw water 
quality:   

    (A) Typical  

(B) Poor 

2 clarifiers: 

(A) Up to 
130L/s 
(65L/s 
each) 

(B) 
Possibly 
down to 
80L/s      
(40L/s 
each) 

Add 1 x clarifier**, 
capacity: 

(A) 65L/s or more 

(B) 65 L/s 

Capacity with 3 
clarifiers:  

(A) 195 L/s 

(B) 145 L/s 

Add 1 x clarifier**, 
capacity: 

(A) 97.5L/s  

(B) 97.5 L/s      
(1.5 x one 

existing clarifier) 

Capacity with 3 
clarifiers:  

(A) 227.5 L/s 

(B) 177.5 L/s 

Add 2 x clarifiers**, 
capacity: 

(A) 130L/s or more 
(65L/s each) 

(B) 130L/s (65L/s 
each) 

Capacity with 4 
clarifiers:  

(A) 260 L/s 

(B) 210 L/s 

Filter Upgrades 4 filters: 

Max. 130 
L/s     (32.5 
L/s each)  

Add 2 x filters, 
capacity 32.5 L/s 

each 

Total capacity for 
6 filters:   195 L/s 

Add 3 x filters, 
capacity 32.5L/s 

each 

Total capacity for 
7 filters: 227.5 L/s 

Add 4 x filters, 
capacity 32.5L/s 

each 

Total capacity for 8 
filters:    260 L/s 

Filtered Water 
Well Upgrades 

240 L/s 
(subject to 

testing) 

Connect new 
filters to existing 

well 

Connect new 
filters to existing 

well 

Duplication/ 
modification of 

filtered water well 
may be required 

Clear Water 
Tank Upgrades 

1.8 ML (4h 
storage at 
120L/s) 

Need for second 
clear water tank 

discussed 
separately below 

Need for second 
clear water tank 

discussed 
separately below 

Need for second 
clear water tank 

discussed 
separately below 

Treated Water 
Trunk Main 
Upgrades 

At least 
70L/s 

Install booster 
pump or upgrade 
pipes to achieve 
140L/s transfer 

rate 

Install booster 
pump to achieve 
170L/s transfer 

rate 

Install booster 
pump to achieve 

200L/s transfer rate 

Town Reservoir 
Inlet Mixing 

Tank Upgrades 

Approx 
100L/s 

worst case 

Upgrade tank 
hydraulic capacity 

to 140L/s 

Upgrade tank 
hydraulic capacity 

to 170L/s 

Upgrade tank 
hydraulic capacity 

to 200L/s 

Wastewater 
Surge Tank and 
Sludge Lagoon 

Surge tank 
and 

lagoons 

No upgrades 
likely to be 

required (subject 

Check capacity of 
Surge Tank to 

handle additional 
backwash/ 

Check capacity of 
Surge Tank to 

handle additional 
backwash/ clarifier 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 91 

Upgraded WTP Requirements 

Parameter 
Existing 

WTP 
Facilities 

Scenario 1: 
Total Demands 

minus Town 
Bore Flow 

Scenario 2: 
Total Demands 

(Town Bores Not 
Avail) 

Scenario 3: Total 
Demands + 

Meatworks 1 – 2 
ML/d 

Upgrades to checking) clarifier flows flows 

Lagoon 
Supernatant 

Recycle Pump 
Upgrades 

2 (dty/stby) 
pumps, 

each 8L/s 
(to be 

confirmed) 

Add new 8L/s 
pump and 

bypass/ control 
valve for up to 

12L/s with 2 duty, 
1 standby 

Add new 8L/s 
pump and 

bypass/ control 
valve for up to 

14L/s with 2 duty, 
1 standby 

Add new 8L/s 
pump and bypass/ 
control valve for up 

to 16L/s with 2 
duty, 1 standby 

Chemical 
Dosing System 

Upgrades 

See 
Section 5 

of this 
report 

Upgrade alum 
and PAC systems 

Upgrade capacity 
of alum, cationic 

polymer, 
polyacrylamide, 
PAC systems, 

Raw P/S chlorine 
and post-chlorine 

systems 

Upgrade capacity 
of alum, cationic 

polymer, 
polyacrylamide, 

PAC systems, Raw 
P/S chlorine and 

post-chlorine 
systems 

*WTP sizing based on MDMM. Alternative sizing based on 2 x AD. Refer to Section 2 of this report 
for further explanation. 

**Clarifier numbers based on settling or conventional DAF clarifiers (separate to filters). Possible 
clarification option of ‘DAF above filters’ is discussed below. The bypass of clarification (direct 
filtration) is also discussed below. 

7.2.3 Stage 2 Clarification Bypass (Direct Filtrati on) Mode Option 
Because of the occasional high turbidity events in the dam, and because the existing WTP 
is a conventional treatment process, a conventional treatment process design would be 
recommended for future additional stages at the Biolela WTP. However the design of a 
future stage could include provision for bypass of the clarification stage to run the plant as 
a direct filtration process during the extended periods of low solids raw water quality.  

In direct filtration, coagulation chemical dosing is followed by flocculation delay time and 
mixing energy and then the water flows directly to the filtration stage, thus the filters are 
the only step for solids removal. Chemical doses are generally lower than in conventional 
treatment, so treatment costs are reduced, although the direct filtration process is not as 
robust as the conventional treatment process and there is less delay time for the operator 
to react if the raw water quality changes.  

Design of the Stage 2 facilities to allow them to be run in direct filtration mode would 
include a flocculation zone which was separate from the Stage 2 clarifier(s), so that 
flocculation energy could be employed even if the clarifier was bypassed for direct 
filtration. Certain clarifier designs are more suited to this approach than others, for 
example the Stage 1 clarifier design would be unsuitable as flocculation is incorporated 
within the sludge blanket below the settling zone. A suitable filter media configuration, 
designed to maximise floc storage within the filters, would also be required.  

7.2.4 Design of Stage 2 Inlet Facilities 
The existing Flash Mixing Tank reportedly has hydraulic capacity to be used as an inlet to 
both Stage 1 and Stage 2 up to 240 L/s, plus allowance for supernatant recycle and 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 92 

hydraulic overload up to 280 L/s. However a design using higher flow rates through the 
tank would need to be tested to prove that the reduced contact time in this tank would be 
adequate for the Stage 1 and Stage 2 mixing and floc formation requirements.  

If the resulting contact time was found to be suitable, the existing Flash Mixing Tank could 
be used as a common inlet for Stage 1 and 2 if the Stage 2 process uses a similar settling 
type clarifier requiring identical coagulant doses to the Stage 1 process. It is understood 
that the Flash Mixing Tank has been designed to achieve hydraulic flow splitting between 
the two stages, however this facility should be further investigated, particularly if Stage 2 is 
designed for a different flow rate to Stage 1. 

If the Stage 2 clarification process was different to the Stage 1 process, for example if a 
direct filtration process (see discussion above) or a dissolved air flotation clarification 
process (see further discussion below) was used, a branch in the raw water main and 
separate coagulant dosing facilities and inlet facilities would be needed to allow different 
coagulant doses and mixing energies to be provided for the Stage 2 process. For Stage 2, 
coagulant mixing may be achieved by an inline mixer in the Stage 2 raw water inlet 
pipeline, followed directly by the flocculation process components, rather than providing a 
second flash mixing tank for Stage 2. Flow control valves would be required on the inlet 
pipes for Stage 1 and 2 to achieve the required split in flow between the two stages. 

7.2.5 Design of Stage 2 Flocculation and Clarificat ion Components 
The Stage 2 flocculation and clarification processes could be achieved using a settling-
type clarifier design, such as a sludge blanket clarifier with tube settlers similar to the 
existing Stage 1 clarifiers or an alternative design with separate flocculation zone with or 
without tube settlers. If settling-type clarifier(s) are used, they should be designed with 
consideration of the following points: 

• The design surface loading rate should be selected based on the clarifier type and 
the expected raw water quality; 

• The design of the new clarifiers should avoid the problem of extended periods of 
sludge accumulation (to improve upon the design of the existing clarifiers); 

• The design of new clarifiers should ensure suitable draining facilities (to improve 
upon the design of the existing clarifiers); 

• The design of the clarifiers should allow for the dosing of significant doses of PAC 
upstream of the clarifiers, with sludge removal system designed to accommodate 
PAC-laden sludge; 

• Design incorporating a separate flocculation zone would allow possible bypass of 
the clarifiers to run the WTP in direct filtration mode (as described above) during 
good raw water quality. 

As an alternative to a settling-type clarifier design, clarification could be achieved using a 
dissolved air floatation (DAF) process. In a DAF process, flocculated water is combined 
with a stream of water containing dissolved air which combines the flow with micro-
bubbles causing it to float to the surface instead of settling. The floated floc is periodically 
removed from the water surface, either hydraulically (by raising the water level) or by 
mechanical skimming. The process can be configured either as: 

• Conventional DAF: Flocculation tank followed by DAF tank, separate to filtration 
process; or 

• DAF above filters: Flocculation tank followed by DAF installed in the same 
structures as the filter cells, with the floc floated to the surface above the filter 
media. 



Banana Shire Council  Planning Report – Biloela WTP 

City Water Technology Rev B  Page 93 

DAF clarification is particularly suitable for waters which have low turbidity and may be 
difficult to settle due to organics or algal cells. Effective DAF designs are also generally 
capable of treating water with turbidity of up to 100 - 150 NTU and may treat even higher 
turbidities at a down-rated surface loading rate. Thus it is expected that the process would 
successfully treat the typical Callide Dam water, would also treat the worst case high 
turbidity ‘fresh’ events, and may be more successful than a settling process in treating 
water with high numbers of algal cells. Jar testing simulating the DAF process should be 